

Report No: ND:WOID-0131

Field Density Report

Client: Principal: Project No.: Project Name: Lot No.: TRN:	Date of Issue:
--	-----------------------

Testing Details

Tested By: Spectra QEST Account
Field Methods: NZS 4407:1991 Test 4.2.1#
Lab Methods: BS 1377 Pt 4:1990 Method 3#, NA#, BS 1377 Pt 4:1990 Method 3
Date Tested: 2/2/2002

Test Results

Test No	Material	Roller	Wet Density (t/m ³)	Moisture (%)	Dry Density (t/m ³)	Relative Compaction (%)
1	material	2	3.00	6.0	2.83	283.0
2	material	2	3.00	4.0	2.88	288.5
3	material	2	2.00	6.0	1.89	188.7
4	material	2	1.00	4.0	0.96	96.2

Location and Compaction

Test No	Location
General Location: General Location	
1	Location 1, Location 2, Location 3, Location 4, Location 5
2	Location 1, Location 2, Location 3, Location 4, Location 5
3	Location 1, Location 2, Location 3, Location 4, Location 5
4	Location 1, Location 1, Location 1, Location 1, Location 1

Comments

Unaccredited text